

高警訊藥品清單

2018 年 6 月更新

藥理分類	藥 名
1. Adrenergic agonists, IV	
	Epinephrine inj 1mg (<i>Epinephrine</i> [®])#
	Dopamin inj (<i>Dopamin</i> [®] , <i>Gipamine</i> [®])#
	Dobutamine 250 mg/20ml (<i>Gendobu</i> [®])#
	Ephedrine inj 40mg
	Isoproterenol inj 0.2mg (<i>ProternoL-L</i> [®])
	Norepinephrine inj 4mg (<i>Levophed</i> [®])#
2. Adrenergic antagonists, IV	
	Labetalol inj. 25 mg/amp (<i>Trandate</i> [®])#
3. Anesthetic agents, General, inhaled and IV	
	Bupivacaine 0.5% 4mL, 20mL (<i>Marcaine</i> [®])
	Desflurane 240mL (<i>Suprane</i> [®]) (麻醉科專用)
	Ketamine inj 10ml (<i>Ketalar</i> [®])
	Propofol inj. 10 mg/ml (<i>Propofol-Lipuro</i> [®] , <i>Anesvan</i> [®])#
	Propofol inj 1g/50 ml (<i>Fresofol</i> [®])#
	PCA Ropivacaine 1.6mg/mL
	Ropivacaine inj 1% 20ml (<i>Ropica</i> [®])(epidural administration)
	Sevoflurane 250ml (<i>Ultane</i> [®]) (麻醉科專用)
	Thiamylal inj 0.3g (<i>Citosol</i> [®])
4. Anti-arrythmia agent, IV	
	Adenosine inj 6mg/2ml (<i>Adenocor</i> [®])
	Amiodarone inj 150 mg/amp (<i>Cordarone</i> [®])#
	Lidocaine inj. IV 2%/5ml (<i>Xylocaine</i> [®] , <i>Lidocaine IV</i> [®])#
	Verapamil inj 5mg/2ml (<i>Verapamil</i> [®] , <i>U-Sodin</i> [®])
5. Antithrombotic agent	
	Alteplase inj 50mg/vial (<i>Actilyse</i> [®])
	Apixaban tab 5mg (<i>Eliquis</i> [®])
	Edoxaban 60mg (<i>Lixiana</i> [®])
	Enoxaparin 20mg, 60mg (<i>Clexane</i> [®])

高警訊藥品清單

2018年6月更新

藥理分類	藥名
	Fondaparinux inj 2.5mg (<i>Arixtra</i> ®)
	Heparin 1000u/ml, 5000u/ml (<i>Agglutex</i> ®)#
	Dabigatran tab 110mg, 150mg (<i>Pradaxa</i> ®)
	Rivaroxaban 10mg, 15mg (<i>Xarelto</i> ®)
	Tirofiban 12.5mg (<i>Aggrastat</i> ®)#
	Urokinase 60000u
	Warfarin 1mg tab (<i>Cofarin</i> ®), 5mg tab (<i>Ofarin</i> ®)
6. Chemotherapeutic agents, parenteral and oral	
	Afatinib 30mg, 40mg
	Aflibercept inj 100 mg (<i>Zaltrap</i> ®)#
	Alectinib cap 150mg (<i>Alecensa</i> ®)
	Arsenic trioxide inj 10mg (<i>Asadin</i> ®)#
	Asparaginase inj. 10000 KU/vial (<i>Leunase</i> ®)
	Asparaginase inj. 10KU (<i>Erwinase</i> ®)
	Atezolizumab inj 1200mg (<i>Tecentriq</i> ®)
	Axitinib tab 1mg (<i>Inlyta</i> ®)
	Azacitidine inj 100mg susp (<i>Vidaza</i> ®)
	Bacillus calmette inj (<i>Oncotice</i> ®)
	Bevacizumab inj. 100 mg/vial (<i>Avastin</i> ®)
	Bendamustine HCl inj 100mg (<i>Innomustine</i> ®)#
	Bleomycin inj. 15 mg (<i>Bleocin</i> ®)
	Bortezomib inj 3.5 mg (<i>Velcade</i> ®)
	Brentuximab vedotin inj 50mg (<i>Adcetris</i> ®)
	Busulfan inj 60 mg/amp (<i>Busulfex</i> ®)#
	Cabazitaxel inj 60mg (<i>Jevtana</i> ®)#
	Capecitabine tab 500 mg (<i>Xeloda</i> ®)
	Carboplatin inj.150 mg/vial (<i>Paraplatin</i> ®)#
	Carmustine inj. 100 mg (<i>BiCNU</i> ®)#
	Ceritinib cap 150mg (<i>Zykadia</i> ®)
	Cisplatin inj. 50mg/50mL/vial (<i>Kemoplat</i> ®) #
	Clofarabine inj 20mg/vial (<i>Evoltra</i> ®)#
	Crizotinib cap 150mg, 250mg (<i>Xalkori</i> ®)

高警訊藥品清單

2018 年 6 月更新

藥理分類	藥 名
	Cyclophosphamide tab 50 mg, inj 200mg (<i>Endoxan</i> ®)
	Cytarabine inj. 500 mg (<i>Cytosar</i> ®)
	Dacarbazine inj. 200 mg/vial (<i>DTIC</i>)#
	Dactinomycin inj. 0.5 mg (<i>Cosmegen</i> ®)
	Daratumumab inj 400mg (<i>Darzalex</i> ®)#
	Dasatinib tab 50mg (<i>Sprycel</i> ®)
	Docetaxel 20mg, 80 mg (<i>Taxotere</i> ®, <i>Nolbaxol</i> ®)#
	Doxorubicin inj. 10 mg (<i>Adriamycin</i> ®)
	Doxorubicin liposome inj 20 mg (<i>Lipo-Dox</i> ®)#
	Durvalumab inj 500mg (<i>Imfinzi</i> ®)#
	Enzalutamide cap 40mg (<i>Xtandi</i> ®)
	Epirubicin inj. 10 mg, 50 mg/vial (<i>Pharmorubicin</i> ®)
	Eribulin mesylate inj. 1mg/2mL (<i>Halaven</i> ®)
	Erlotinib tab 100mg、150mg (<i>Tarceva</i> ®)
	Etoposide inj. 100 mg (<i>Fytosid</i> ®)#
	Everolimus tab 2.5mg, 5mg (<i>Afinitor</i> ®)
	Fludarabine inj 50 mg (<i>Fludara</i> ®)#
	5- Fluorouracil inj 1000mg (<i>5-FU</i>)#
	Gefitinib tab 250mg (<i>Iressa</i> ®)
	Gemcitabine inj. 200 mg (<i>Gemzar</i> ®, <i>Gemmis</i> ®)
	Hydroxyurea cap 500 mg (<i>Hydrea</i> ®)
	Ibrutinib cap 140mg (<i>Imbruvica</i> ®)
	Idarubicin inj. 5 mg (<i>Zavedos</i> ®)
	Isophosphamide inj. 2 g/vial (<i>Holoxan</i> ®)#
	Imatinib tab 100 mg (<i>Glivec</i> ®)
	Ipilimumab inj 50mg (<i>Yervoy</i> ®)#
	Irinotecan inj. 100 mg (<i>Campto</i> ®, <i>Irino</i> ®, <i>IriCAN</i> ®, <i>Irinotecan</i> ®)#
	Ixabepilone inj 15mg (<i>Ixempra</i> ®)
	Ixazomib 4mg (<i>Ninlaro</i> ®)
	Lapatinib 250mg tab (<i>Tykerb</i> ®)
	Lenalidomide cap 5mg, 10mg, 25mg (<i>Revlimid</i> ®)
	Lenvatinib 4mg, 10mg cap (<i>Lenvima</i> ®)
	Melphalan inj. 50 mg/vial (<i>Alkeran</i> ®)#

高警訊藥品清單

2018年6月更新

藥理分類	藥名
	6-Mercaptopurine tab 50 mg (6-MP)
	Methotrexate tab 2.5 mg, inj.50 mg, 1gm (MTX)
	Mitomycin C inj. 10 mg/vial (Mitomycin [®])
	Mitotane tab 500mg (Lysodren [®])
	Mitoxantrone inj. 20 mg/vial (Mitoxantrone [®])
	Nilotinib cap 150mg, 200mg (Tasigna [®])
	Nivolumab inj 20mg, 100mg (Opdivo [®])#
	Obinutuzumab inj 1000mg (Gazyva [®])#
	Olaparib 50mg (Lynparza [®])
	Osimertinib tab 80mg (Tagrisso [®])
	Oxaliplatin inj. 50 mg/vial, 100mg/vial (Eloxatin [®] , Oxalip [®] , Orectalip, Folep [®]) #
	Paclitaxel 30 mg/vial (Taxol [®] , Genetaxyl [®])#
	Paclitaxel inj. 60 mg/vial, 150mg/vial (Formoxol [®])#
	Paclitaxel inj. 100 mg/vial (Phyxol [®])#
	Palbociclib cap 125mg (Ibrance [®])
	Panitumumab inj.100mg (Vectibix [®])#
	Pertuzumab inj 420mg (Perjeta [®])
	Pembrolizumab inj 50mg (Keytruda [®])
	Pazopanib 200mg (Votrient [®])
	Pemetrexed 100mg, 500 mg inj (Alimta [®])
	Pomalidomide cap 2mg, 4mg (Pomalyst [®])
	Ramucirumab inj 100mg, 500mg (Cyramza [®])#
	Regorafenib tab 40mg (Stivarga [®])
	Ribociclib tab 200mg (Kisqali [®])
	Rituximab inj. 100mg, 500mg (Mabthera [®])#
	Ruxolitinib tab 5mg, 15mg (Jakavi [®])
	Sorafenib tab 200 mg (Nexavar [®])
	Sunitinib cap 12.5 mg (Sutent [®])
	Tegafur + Gimeracil +Oteracil 20/5.8/19.6mg (TS-1 20mg [®])
	Tegafur + Gimeracil +Oteracil 25/7.25/24.5mg (TS-1 25mg [®])
	Tegafur 100mg + Uracil 224mg (Ufur [®])
	Temozolomide tab. 20 mg, 100 mg (TamOS [®] , Temodal [®])
	Temsirolimus inj 25mg (Torisel [®])#

高警訊藥品清單

2018 年 6 月更新

藥理分類	藥 名
	Thalidomide 50 mg cap (<i>Thado</i> ®)
	Topotecan inj. 4 mg/vial (<i>Hycamtin</i> ®)
	Trastuzumab inj 440 mg (<i>Herceptin</i> ®)
	Trastuzumab Emtansine inj 100mg & 160mg (<i>Kadcyla</i> ®)
	Vemurafenib tab 240mg (<i>Zelboraf</i> ®)
	Vinblastine inj. 10 mg (<i>Vinblastine Sulfate - DBL</i> ®)
	Vincristine inj.1mg (<i>Vincristine-DBL</i> ®)
	Vinorelbine inj. 10 mg, 50 mg (<i>Navelbine</i> ®)
	Vinorelbine soft cap 20 mg, 30mg (<i>Navelbine</i> ®)
7. Dextrose, >20%	50% D/W 20ml, 500ml
8. Hypoglycemic agents, except insulin	
	Acarbose tab 50mg (<i>Glucobay</i> ®)
	Alogliptin 25mg (<i>Nesina</i> ®)
	Canagliflozin tab 100mg (<i>Canaglu</i> ®)
	Dapagliflozin tab 10 mg (<i>Forxiga</i> ®)
	Dapagliflozin 10 mg +Metformin 1000 mg (<i>Xigduo XR</i> ®)
	Dulaglutide inj 1.5mg (<i>Trulicity</i> ®)
	Empagliflozin tab 10 mg (<i>Jardiance</i> ®)
	Empagliflozin 12.5 mg+ Metformin 850mg (<i>Jardiance Duo</i> ®)
	Gliclazide tab 60mg (<i>Diamicron MR</i> ®)
	Glibenclamide tab 5mg (<i>Diabutin</i> ®)
	Glibenclamide-5 / Metformin-500 (<i>GlucoMet</i> ®)
	Glimepiride tab 2mg (<i>Amaryl</i> ®)
	Glimepiride 2mg+ Glucophage -500mg (<i>Amaryl M</i> ®)
	Glipizide (<i>Minidiab</i> ®)
	Linagliptin 5mg (<i>Trajenta</i> ®)
	Linagliptin/Metformin tab2.5/850 (<i>Duo Trajenta</i> ®)
	Liraglutide inj 18mg/3ml (<i>Victoza</i> ®)
	Metformin tab 500mg (<i>Glucophage</i> ®, <i>C.T.L. XR</i>)
	Miglitol tab 100mg (<i>Diaban</i> ®)
	Pioglitazone tab.30 mg (<i>Actos</i> ®)

高警訊藥品清單

2018 年 6 月更新

藥理分類	藥 名
	Pioglitazone tab.15 mg + Metformin-850 (<i>Actosmet</i> ®)
	Repaglinide tab1 mg (<i>NovoNorm</i> ®)
	Saxagliptin tab 5mg (<i>Onglyza</i> ®)
	Saxagliptin/Metformin XR tab 5/1000mg (<i>Kombiglyze</i> ®)
	Sitagliptin tab 100 mg (<i>Januvia</i> ®)
	Sitagliptin/Metformin tab 50mg /500mg (<i>JanuMET</i> ®)
	Vildagliptin 50mg (<i>Galvus</i> ®)
	Vildagliptin/Metformin 50/850mg (<i>Galvus Met</i> ®)
9. Inotropic medications	
	Digoxin tab 0.25mg
	Digoxin inj 0.5mg (<i>Lanoxin</i> ®)
	Digoxin elixir 0.05 mg/ml (<i>Cardiacin</i> ®)
	Milrinone inj.10mg (<i>Primacor</i> ®)#
10. Insulin, SC and IV	
	Actrapid HM#
	FlexPen NovoRapid
	Humalog KwikPen 300U/ml
	Humulin N7/R3
	Insulin Detemir (<i>Levemir Flex Pen</i> ®)
	Insulatard HM
	Insulin glargine 300U/3mL (<i>Lantus Solostar</i> ®)
	Insulin glargine inj 450U/1.5mL (<i>Toujeo</i> ®)
	Kwikpen Humalog mix 25, 50 inj, 100 U/ml, 3 ml/pen
	NovoMix 30, 50 FlexPen 100U/mL, 3mL/pen
11. Liposomal forms of drug	
	Liposomal amphotericin B (<i>Ambisome</i> ®, <i>Ampholipad</i> ®)
12. Moderate sedation agents	
	Dexmedetomidine inj 200mcg (<i>Precedex</i> ®)#
	Diazepam inj.10 mg/amp

高警訊藥品清單

2018 年 6 月更新

藥理分類	藥 名
	Lorazepam inj 2 mg/amp
	Midazolam inj 5 mg/amp (<i>Dormicum</i> ®)#
	10% Chloral Hydrate solution (for children)
13. Narcotic and opiates	
	Alfentanil inj 1mg/2ml (<i>Rapifen</i> ®)
	Buprenorphine tab 0.2 mg (<i>Temgesic</i> ®)
	Buprenorphine patch 5µg/hr (<i>Sovenor</i> ®)
	Buprenorphine/Naloxone tab 2mg/0.5mg, 8mg/2mg (<i>Suboxone</i> ®)
	Codeine tab 30 mg
	Pethidine inj 50mg (<i>Demerol</i>)
	Fentanyl buccal films 200mcg, 600mcg (<i>PainkyL</i> ®)
	Fentanyl buccal tab 100mcg (<i>Fentora</i> ®)
	Fentanyl TTS 12.5 mcg/hr, 25 mcg/hr, 50 mcg/hr, 75mcg/hr
	Fentanyl inj 500 mcg/ 10ml#
	Hydromorphone PR tab 8mg (<i>Jurnista</i> ®)
	Methadone 10mg/ml
	Morphine sulfate tab 15 mg
	Morphine cont. tab 30 mg
	Morphine XL cap 60mg
	Morphine inj 10 mg, 20 mg
	Nalbuphine inj 10 mg (<i>Bain</i> ®)
	Oxycodone IR cap 5mg (<i>OxyNorm</i> ®)
	Oxycodone CR cap 10mg, 20mg (<i>Oxycontin</i> ®)
	Remifentanil inj 2mg
	Tramadol inj 100mg (<i>Tramal</i> ®)
	PCA Fentanyl 4mcg/ml, 8mcg/ml
	PCA Morphine 0.4mg/ml
	PCA Fen/Rop 1.5mcg/1.6mg/ml
14. Neuromuscular blocking agents	
	Atracurium inj 25 mg/amp (<i>Tracrium</i> ®, <i>Genso</i> ®)#
	Baclofen inj 0.05mg, 10mg (<i>Lioresal</i> ®)

高警訊藥品清單

2018年6月更新

藥理分類	藥名
	Cisatracurium 10mg/5ml (<i>Nimbex</i> [®])
	Rocuronium inj 50mg/5ml (<i>Esmeron</i> [®])
	Succinylcholine inj 500 mg/vial
15. Parenteral nutrition solutions	
	TPN Smofkabiven 1477ml, Smofkabiven PERI.1448ml (三合一配方, 內含胺基酸、葡萄糖與脂肪)
	TCVH-1, 2,3, -H, -R
	Nutriflex [®] special 1000 ml
	Nutriflex [®] lipid special 625 ml
	Oliclinomel [®] N4-550E 1.5L, Oliclinomel [®] N7-1000E 1.5L (三合一配方,內含胺基酸、葡萄糖與脂肪)
16. Radiocontrast agents, IV	
	Gadobutrol inj 15ml (<i>GADOVIST</i> [®])
	Gadodiamide inj 287mg/0.5mmol/mL (<i>Omniscan</i> [®])
	Iobitridol inj 350mg I/mL 100mL (<i>Xenetix</i> [®])
	Iodixanol inj 320mg I/mL 100mL (<i>Visipaque</i> [®])
	Iohexol 350mg I/mL inj (<i>Omnipaque</i> [®])
	Iopamidol inj 755.2MG/MLX100ML (<i>IOPAMIRO-370</i> [®])
	Iopromide 370mg I/mL inj 100mL (<i>Ultravist-370</i> [®])
	Meglumine gadotetrate inj 20ML (<i>DOTAREM</i> [®])
17. Electrolytes	
	15% KCL inj
	Potassium phosphate inj
	10% MgSO4 inj
	3% NaCl inj.
18. Uterine stimulant	
	Carbetocin inj 100mg (<i>Duratocin</i> [®])
	Oxytocin inj 10 unit/amp (<i>Oxocin-S</i> [®])

高警訊藥品清單

2018年6月更新

藥理分類	藥名
19.Others	
	Mifepristone tab 200 mg (RU486)
	Arginine Vasopressin inj (<i>Pitressin</i> [®]) [#]
	EPINEPHRINE AUTO-INJECTOR 0.3mg (<i>Epipen</i> [®])
	Infliximab inj 100mg (<i>Remicade</i> [®])

*依據 ISMP' s list of high-alert medications(www.ismp.org) 及 [Lexicomp Online](#)

[#]為本院建議需使用 infusion pump 給藥的藥物

臺中榮總藥學部 2018年6月更新